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CIRCULAR SAW

TOOL A-2376i-A
4

Index Part Q N Index Part No.

No. No. Descriptioxr < q' No. No. Deseription Req'd
1 A-59031 LEAD - ground w/te alss & \ 1 26 58765 SCREEN = plarter s 4 o el » 1
2  A-57650-3 SWITCH - w/ e O v 5 27 58809 ROTOR - magneto . . . « « » « . .« - 1
3 T2085-A PLATE - " ' v . 28 63250 CONDENSER « v soie v o o coem o 1
4 80676 SCREW - 12-24 x v wa B 25 50622 CLAME: 5 4 5 » s s B @ 5 i @ 1
5  bH8YE3 SCREW Qm—m x 1- @ s B 30 30261 SCREW GROUP - condenser . . ... 1
6 A-58B24 BOUS@ R S B T Wi 1 3l SHE11 COVER - bredkerbox . . . .+ .« s 1
T 59313 : BU U@mpe . w owow O 32 A-58934 BLOCK - terminal . . . . v v v o v« 1
8 58806 R@f pltartglfl. QO™ . .00 e 1 33 A-58914 POINTS - wielt ..o o o voswir 1 =
9 58915 G —rope N v woees w @ B e i3 34 28028 Includes: WASHER - point . .. . 1
10 58847 WERT ¢ 4 NIRRT W R 1 35 28008 CLIP -post . . . ... 1
11 5Y638-A IELD - spring (inner) . . .. ... i) 36 76421 SCREW GROUP - points . . . . .. . 2]
12 58764 SPRING -recoil . . . v v 0o v o v » & 1 37 58810 GASEET - GOVET . v v 0 v 0 50w v = 5
13 59639-A SHIELD - spring (outer) « . « + « « «» 1 38 76413 SPRING - cover (elip) . . v v ¢ o s s 1
14 58759-A PULLEY = starter « o o siee w o & 1 39 50884 SCREW - hex, 12-24x9/16 . . .. . 3
15 58760 CUP -Btarter . « « o v wla s 5 4 4 1 40 58875-A BOX - breaker w/core . . . .+ . . . 1
16 58763 WASHER - retaining . ... .. . . . 1 41 59538 GASEET . . . . ¢ v v s o o s 0 24 1
17 80482 SCREW - socket, 10-32x1/2 . ... 1 432 75078 BEY - f0lOT o o wovze v x5 sowowd 1
18 B1117 NUT - /6 s 5 5 o s 5 % % 6 1 43 29760 BEAL - felt (part of #33) . . . . . . . 1
18 83002 WASHER - lock, 5/16 . ... ... 1 44 58374 Ol oo i u s e w0 pane g 1
20 84056 WASHER - flat, 5/16 . . . v . v v v« 1 45 58966 LEADY ~hi~tenvsion » + « » o o6 4 o4 o 5
21 81109 WNUT ~doek, 10-88 & « « vomov = o » s 3 46 58919 BPRING ~contact . v « ¢ o o o v o.s » 1
22 58757-A STUD —shoulder 4 & & « scwiem o » 2 47 58918 BOOT . v« s o4 4 e N 1
23 58756 PAWL - starter (finger) . . . . .. 2 48 58872 BUBEW =280 o sy % 0 @ dmaa w 1
24 58851 WABHER o & ow s 4 o 635 & s 2 45 58873 CLIP - coil retaining . . . . . . . B
25 58758 SPRING . + + v v s s 2 s s 00 5 5 v » 2

2 ALWAYS FURNISH SAW MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.
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CIRCULAR SAW

D

TOOL MO 23758
TOOL NOL 23755

Index Part No. Index Part No.
No No. Description eq'd No No Description Req'd
X A-63271 COVER - Lkank: on s \ PR 24 b8956 BEARING . . « « « « « S
2 A-56580-1 Inc SR 25 55871 STUD . .. .. . % B wiy
3 56607 1 26 58725 RACE - thrust bearing . . . . . .. o B
4 59457 1 27 58726 BEARING - needle thrust ., . . . . 2
5 58732-2 1 28 75078 BEY =200 o, 4 5 & e & 8 % oo i
6 80867 5 29 58439 CRANKSHAFT  » « 6 oo w0 s o s 1
7 A-59956 1 30 A-58769 ROD - connecting . . . . ... . ... 1
8 58957 1 31 58724 Includes: BEARING . . . . « . + » 1
£ 56865 1 32 80889 SCREW - socket . . .. 2
10 B1109 NUT - lock, 1 33 A-DBBB4 ROLLERS - set (28) ... ... ... 1
1 B4003-1 WASHER - flat, #10 . . . . . . . . . 1 34 A-55468 PISTONAND PIN . « « « o s v s & 4 s i |
12 58867 SPRING - compression , . . . . oy 85 75120 Includes: RING - retaining . . .. 2
13 58866 WABSHER = WIoK, .o = o 5 sien o @ 1 36 59436 PETONRING . & o « v 60009 5 & & win 2
14 58865 CGABKIET . 6 & & & voas o % % & I 37 80578 SCREW - pan, 10-32x3/8. . .. .. 2
15 58862 WICK - fuel pick-up . .. ... ... 1 38 63096 CAP -muffler . . & ¢« « e i o o &6 1
16 58519 BTUD = Wiele « o davs s & & shiip o 1 39 63002 STUD~muffler., . . o voooe o o o s . 2
JT 58958 LINE - fuel, flexible . . . . . . . .. 1 40 A-63172 MUFFLER ..vu 5 6 » & N — i
18 80513 SCREW -~ Yty 62 1/8, o & oo o 16 41 83009 WASHER - lock, 1/4 . . o v v v o s 4
19 A-59155 LINE-—fusl & & o wswre o 5 @ sowd s = 1 42 81065-2 NUP = A/d-28 0 o & o aves 5 %5 o 4
20 58995 FIPTING: © iy éais 5 0 o § oii & Uk 43 59654-8 BREARB PLUG &4 @ & & wiali o s 5 6 T
21 b97T1 GASKET -cylinder . . . . . ... .. 1 44 25038 Includes: GASKET , ... .. .. 5
22 A-58799 CHANICCASE .« . soxie o o 5 soss o @ i ! 45 b8706-A1 CHPIENEEER.: oam = w wywss & ® & 1
23 58688-A Includes: SEAL . & « « o v w4 & & 1

ALWAYS FURNISH SAW MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.
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CIRCULAR SAW

Index Part No.
No. No. Description Deseription Req'd
1 59274 GASEET v v 500 0 615 s } 83048 WASHER - lock, #10 . . . . . .. ¢ . 2
2 59718 SPACER. . vv o0 . 6 80921 BCREW - hex, 10-32 x 2-11/16 ... 2
3 59677 SEAT - reed valve . 27 58024 PIN - throttlelock . . . « . . i 4 o 1
4 DIOETE-A VALVE - reed 28 58405 BERIE wilacl: o sz Sl W3 1
5 59679 SPRING - valve . 28 A-359213 COVER —handle: >, woive alh o dis 53 X
-] 80918 SCREW - pan, 4- 59064 Includes: BUSHING -pin . . . . . 1
7 58958 LINE - fuel, flexible 30 80560 SCREW - pan, B-32x 1/2 . . .. .. g
8 59722 GASKEET g ¢ etor 31 58409 RING - retaining . . o u vv v o a0 v e 1
9 A-58535- CARBU 3 32 58859 TRIGGER - throttle ., . ... .... X
10 A-63262-A HAND. HOUSING 33 59223 PEUG: -~ BHO0 a6 e o e 9 3
11 63303 Ing s PLUG ~ 34 57289-1 BULTON ~80d o soeon o wmns sow ¥
12 58884 GABKETL ., % .. .. 35 58362 GROMMET © < o0 w5 5 e0a soww s 1
86301 i wn) PIN - 36 58348 BT - 888 v v wois seweraa 1
13 59221 : CCTIONS @ ....... ¥ a7 86324 PIW = G . o0 w con woenw e s 2
14 58773 OFER - aiiiltery. . . . ... ... 1 38 80891 SCREW - hex, 12-24 x7/8. ... .. 5
15 A-588 WO - Ccover Q. . o« oo v v v 1 39 A-63231 PLATE - gpeed adjusting. . . .. . . 1
16 583.19-BMG —-rotalnin®. .. & o se s 1 40 80575 SCREW - bind, B-32x 1/4 ., ..., 2
17 58774-1 FILTER ELEMENT o % wad s 1 41 508242 BPRING - BOVETTIOT + . . + v « « & « » 1
13 58302-1 GABRET - gtud & « ¢ oo vou wa 50a 1 42 29770 GROMMET . o « o 00 a0 a0 0 ss 1
19 A-59822 BRACKET - mounting .. . ... o 1 43 63214 LINK - GOVOITIOF . v o v v v oon v v 1
20 A-59828 BOD -choke . o v vonv ais sosiw wos 1 44  BOG5S SCREW - pan, 4-40x 3/16, . .. .. 2
21 80883 SCREW - set, 4-40x 1/8. . . .. .. i 45  A-BYBBI-A  GOVERNOR -airvame ., ...... 1
22 63240 BERING —throtile yod: ... s 000 o 2 46 26587 BLOG BN 5 o600 6708 bt #de 1
23 A-63227 COLLAR - throttlerod . . . .. ... 0 47 A-63363 BSHIELD =mufler .0 o o0 s s 1
24 831717 HOD —tHeotle ... oo wooie mipw e i 48 BOG61 SCREW - rd, hd., 10-32x3/16 , .., 2
NOTE: Refer to Carburetor Parts List #23810. Use Repair Parts Kit #58972, Gasket Set #58971.
SPECIAL TOOLS (available on order)

Part Part Part

No. Description No. Description No. Deseription
22808 WRENCH - combination 23758 PLUG - seal (drive case, 23776 SLEEVE ~ ball bearing
22828 PLIERS - piston ret. ring crank case) 23780 PLUG - bearing (needle)
23788 PLIERS - bearing ret, ring A-23696 WRENCH - spanner (spider) 23781 PLUG - seal
23795 PLIERS - hlade shafl ring A-23810 PLUG - bearing (drive gear) 23786 WRENCH - bhox
23796 PLIERS - clutch drum ring A-23778 PULLER - ball bearing 23390 SLEEVE - seal
235628 WRENCH - socket screw 23800 SLEEVE - seal A-23858 FIXTURE - drive case

(conn. rod) A-23761-A PULLER - rotor 23892 SPACER - use w/#238776

23756 PLUG - bearing {(comn. rod) 23759 SLEEVE - seal 23785 WRENCH - socket
23757 PLUG - bearing (drive case,

erank case)

ALWAYS FURNISH SAW MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.
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CIRCULAR SAW

Index Part
No. No. Description . Description
it 28097 PLUG - pipe = - \ ------ 36 80579 SCREW - pan, 10-32 x3/8 « « « + + «
2 A-59160 DRIVE CASE . @ ..... N1 37 A-63070 DEFLECTOR + « « + « v a0 o s o B
3 59129 Includes: ] - ngetite 3¢ i 33 80878 SCREW - hex, 12-24 X 5/8 « « + + « «
4 BEBHB-A | N vae 1 38 63149 BUMPER . ¢ o o 0 0 o ¢ o a8 & » 4 4
5 58956 RING, - nee ASFIC | 40 59141 SCREW - bumper « « « « « + o+ ¢ +
4] 58785 "O" RIN & ..... 1 41 59667 GUARD - stationary. « « » « « « « ¢«
T 80307 8 & e E 42 A-59738 COVER - drive case « « » + « = + + «
8 59139 g : b ....... 1 43  59111-A Includes: GASKET (cemented) - -
9 A-5E680-1  CAP -adfil fillege WM. ¢ « + o s 0 4 1 44 80313 SCREW - flat, 10-32 X 3/8B « « = w » =
10 56607 9 Wcoludes: GAgEEY . . . . . ... I 45 63163 SPRING - returfi. « « = « « ¢+ = = =+
11 BO658 £ BB 5w s 2 46 59224 BOLT -blade ¢ « « ¢ o « 600 o v o »
12 59694 ON ------------ 1 47 63056 WASHER - outer w/hex « - + » « « »+ +
13 80901 1220 D L R F 48 63090 BLADE - BAW 4.4 s o 0 v s 000 0 a o 3
14 80904 are, 3/8-16x1-1/4 . .. 2 45 63055 WASHER - Inner, . « s o s o eis o o »
15 5 7 o 2 BPACMBhandle . ., .. .. .. wign  F 50 b9126 RING - refaining. . . . « .« « s« = s
16 A-GNJ5 2 HANDLIE |, .. .. .. .44+ woie 1 Bl A-63153 GUARD - rotating . . . « + + « « « » «
1T 58149 PLATE - BPACEY . & o v o« o o o s » 1 52 BOSTT Includes: SCREW, 8-32x3/8. ..
18 59116 BPACER - Bandle . o o woow s o 5 es i 53 63205 LEVER ,..... o
18 80903 SCREW - socket, 1/4-20x1-1/2 .. 2 54 86256 L e e T R
20 B4069-1 WASHER - flat, 8/8 : ..o i v 2 bh 63032 RETAINER - bearing . . - .« v & « =
21 A-59115 KNOB -Iocking ., . .. ... ..... 2 56 59136 UE RN s o e B R WEie G § B
22 59088 PLATE - angle adjustment . . . . . . i 57 50128 RING - retaining, , , . . . . . « X
23 59086-1 PLATE - vertical adjustment 1 58 59135-8 BEARING - ball ., . . N W
24 80514-2 SCREW - socket, 10-32 x 3/8 i 0o B0583 SCREW - pan, 10-32 % 3/4 v e B
25 80157 SCREW -»d,, 10-32x1/2,..... b 60 *A-59137 GUIDE — xipping , . o5 4 s # 2 s0 & &
26 80899 SCREW - hex, 12-24x9/16 , ,. .. 5§ 61 *58658 Includes: SCREW - lock ......
27 59121 WASHER - phenolic . . . v« v 0w v : 62 A-63157 SHAFT ANDGEAR , . v v v v v s v =
28 ho122 WASHER -8steel |, . . . iv v v w5 = i 8 63 A-59212 GEARANDDRUM . &« v s o o0 im0 »
28 59127 RING - vetaining .., ... il WO U 1 64 74121 Includes: BEARING - needle, . . .
30 59138 EXTENSION - ghaft, , . . ... . Ve & 65 59120 WASHER —thrust . , v o o s 0 54 =
31 59145 COVER el , . « v ¢ cumzs 0 o u 2 66 59248 RACE - inner (flanged) . ... . i 8
32 A-59123 BHOE — BlMBh . oo 5 5 = s @ w5 6 67 63164 LOCK - ripping guide , , . . . . ity 2
33 59125 SPIDER —chuteh; o « & & avna TP 68 63142 BASE - BAW. ¢ « o v vo0n 5 5 5 0 40 e
34 55123-C SPRING ~clutch. « « « « v a v v W o B 69 B0668 SCREW - flat, 10- 32x'?/16 i e
35 59144 TN e % al »recelia M & SleiEG & 8 4 1

*ACCESSORY - See your Homelite Dealer.
ALWAYS FURNISH SAW MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



SEQAIMNG PUMPS

PENDABLE GENERATORS
e

WERFUL ONE-MAN CHAIN SAWS
g

ONE-MAN CONCRETE VIBRATORS

ELECTRIC BUILDER’S HAMMERS

Hiystrated iny J:11 SPECTIVE and

A |gxtron DIVISION proparad by PURNELL COMBANY,
Bostor, Mass.
PORT CHESTER, N. V.

NE.




